DESA

INTERNATIONAL

- AC5e part clhanges

for 1986 models

KEY OLD PART NEW PART DESCRIPT.

NO NUMBER NUMBER

16/10 |--M8645—  } 07997501 Pump bedy—

29 M12462-17 097061-01 Motor rela

39 M51027-06 G9+048-6t Fuel cap
%

..

PORTABLE FORCED AIR
HEATER

Illustrated Parts List

Issued: June, 1985

BESA-
) C150D

IMPORTANT DONOTUSEKEYNUMBERS WHEN ORDERING SERVICE PARTS ALWAYS CRDERCOMPONENTS

BY PART NUMBER AND DESCRIPTION INCLUDE MODEL AND SERIAL NUMBERS

i )

KEY !

NO. PARTSNO. PART DESCRIPTION QTy.
1 6794630482 | Shell, Upper OFF S/ - 3 / 1
2 bh16679 Deflector, Heat Qq gpég -0 ’ 1
3 M1EE876 Chamber, Combustion, Assemblyoqg g ﬁa“
4 M11084-27 Screw, Hex Hd., 10-16 x ¥ 2
] M11084-29 Screw, 10-16x % 2
6 MABE56T | Photocell Assembly A3 0! 1 1
7 M16660 Bracket, Photocell 1
8 M10908-2 Screw, hexHd., 6-32x % 2
g Burner Head Assembly 1

9-1 M16780-12 Fuelline 1
9-2 M19630 Filter, Screen Fuel 1
9-3 M50660-05 Nut, Flare 1
9-4 079685-01 Connector, Male 1
9-5 M50817-01 Fitting, Barb 1
9-6 Mmasga2 Seal, Nozzle 1
9-7 M10659-1 Washer, Nozzle 2
9-8 M10809-1 Spring, Nozzle C 1
9-9 M18022~ Nozzie, 1.1 GPH HA'JDN Ng 3’4;
910 | Mt09€2R, | SparkPlug #3013, 1
9-11 M50924-01 Body, Burner Head 1

10 M11084-27 Screw, HexHd., 10-16x %2 3

" M50814-03 Airline, Tubing 1

12 M50873-01 Clip, Airline 2

13 M16841-16 Wire Assembly (red) 2

14 M11084-27 Screw, #10-16x '~ 1

15 M17058 Fan 1

186 Motor & Pump Assy. 1

16-1 M16545 Cover, End Filter 1
16-2 M12461-31 Screw, #10-32X1 10
16-3 M12178 Filter, Intake 1
16-4 M12244-1 Filter, Qutput 1
16-5 M11637 Fiiter, Lint 1
16-6 M50545 Cover, End Pump 1
16-7 M8643 Blade 4
16-8 M22456-1 Rotor Pump 1
[ 16-9 M22009 insert, Rotor ,] o) 1
16-10 | See-dlote. | Body.Pump D 79415 1
16-11 FHPF3-4C Screw, #10-32X1/2 2
16-12 M50817-01 Fitting, Barb 1

KEY
NO. PARTS NO. PART DESCRIPTION Qry.
16-13| M22997 Plug 1
16-14  M27694 Screw, Adjusting 1
16-15 M10993-1 Spring, Reliet 1
16-16 | MB940 Ball, 1/4 dia. 1
1617| MSH486-0% | Motor,wrelay 097307-67 | |
17 M1e661 Clamp, Motor 4
18 M51043-01 Screw, Motor Ciamp, 1/4-20x 1 1/2 2
19 WLM-4C Lockwasher 1/4in. 2
20 NPC-4C Nut, Hex 1/4-20 2
21 670460483 | Shell, Lower 9851/ ~€ 7 1
22 M110845 Q"] | Screw, HexHd., 10-16x 1/2 6
23 M11271-6 Nut, Clip 6
24 M12828 Bracket, Shell Support 1
25 M11084-27 Screw, Hex Hd., 10-16x 1/2 8
26 M1084-29 Screw, #1-16x 3/4 2
27 1000576 Grommet Leads Thru Lower Shell 2
28 Ms0674 | Control, Safety /4 399_3 1
29 See Note | Relay, Motor Start 1
30 M16645 Bracket, Motor Support 1
31 1000577 Grommet 1
3z M11084-27 Screw, #10-16 x 1/2 (Grounding) L1
33 MiBE9%-82 | Transformer, 5000Voit 098557-0F
34 11084827 Screw #10-16x 1/2 2
s M11143-1 Bushing, Strain Relief 1
36 M10813-86 Cord, Power 1
37 RC2-2C Screw, Rd. Hd.,8-32x 1/4 2
a8 Msteso-tt | Tank,Fuel 098573 ~// 1
39 See Note | Cap, Fuel 1
40 M10990-3 Bushing, Rubber, Fuel Line 1
Into Fuel Tank
41 M27417 Plug, Drain, Inciudes 0" Hing 1
42 M25296-1 Bracket, Relay 1
43 M11084-27 Screw, #10-16x1/2 2
44 M11084-27 Screw, #10-16x1/2 2
PARTS AVAILABLE, NOT SHOWN
079872-01 Decal, Tradename
HAZ204~ Front Handle 1




JIEDEL /S5 O)D

16-17

16-2

MOTOR PACKAGE ASSEMBLY

HEATER EXPLODED VIEW

serate
conreemn
-

SPECIFICATIONS

C150D

OUTPUT Rating (BTU Per Hour) 150.000 C1 SOD
Fuel kerosene or #1 fuel oil Motor RPM 3450

Fuel Tank Capacily, US Gallons 1350 Arr Qutput (CFM) 538

Fuel Consumplion, Approx U S. Gal. Per Hour 110 Air Pump Pressure 500

Electnc Requirements 120 60Hz Shipping Weight (Approx. Lbs.) 94 00
Amperage (During Normai Run) 500 Without Fuel (Approx. Lbs.) 77.00

Starting Amps 10 00 Duct No Ducl Recommended




